&
=

IR)
2, 4\
\
[0)]

2]



MODEL GA7010C

Item | Sub | Parts_No. Description Portuguese Description English Qty
1 418517-3 |TAMPA DO PINO PIN CAP 1
2 231037-8 |MOLA DE COMPRES 7 COMPRESSION SPRING 7 1
3 416972-3 |TAMPA CAP 1
4 317752-9 |CAIXA DA ENGR GEAR HOUSING 1
5 266173-1 |PARAFUSO PT5X30 TAPPING SCREW 5X30 4
6 152539-0 [PUNHO 36 GRIP 36 COMPLETE 1
7 210043-6 |ROLAMENTO DE ESF 608LLB BALL BEARING 608LLB 1
8 961055-9 |ANEL TRAVA MKE-15 RETAINING RING S-15 1
9 227459-8 |COROA 37 SPIRAL BEVEL GEAR 37 1
10 285809-3 |RETENTOR DO ROLAM 23-36 BEARING RETAINER 23-36 1
11 211228-7 |ROLAMENTO DE ESFERA 6202DDW BALL BEARING 6202DDW 1
12 267215-4 |ARRUELA LISA 15 FLAT WASHER 15 1
13 213720-9 |ANEL O' RING 67 O RING 67 1
14 317754-5 |CAIXA DO ROLAM BEARING BOX 1
15 922221-3 |PARAFUSO ALLEN M5X16 HEX. SOCKET HEAD BOLT M5X16 4
16 153785-8 |[EIXO COMPL SPINDLE COMPLETE 1
17 254011-9 |CHAVETA MEIA LUA 4 WOODRUFF KEY 4 1
18 265050-4 |PARAFUSO M8X25 PAN HEAD SCREW M8X25 1
19 163446-2 [PROTETOR DO DISCO WHEEL COVER 1
20 224415-9 |FLANGE INT 42 INNER FLANGE 42 1
21 224543-0 |PORCA DO DISCO 14-45 LOCK NUT 14-45 1
22 213026-5 |ANEL O' RING 7 O RING 7 1
23 256483-4 |[PINO C/REBAIXO 7 SHOULDER PIN 7 1
24 931303-0 |PORCA SEXT M6 HEX. NUT M6 1
25 227458-0 |ENGRENAGEM 11 SPIRAL BEVEL GEAR 11 1
26 211106-1 |ROLAMENTO DE ESFERA 6201LLB BALL BEARING 6201LLB 1
27 253759-0 |ARRUELA LISA 12 FLAT WASHER 12 1
28 317753-7 |TAMPA DA CX DE ENGR COMPL GEAR HOUSING COVER 1
29 240070-9 |VENTOINHA 76 FAN 76 1
30 513566-6 |ROTOR COMPL - 110V ARMATURE ASS'Y 115V 1
D10 INC. 29,31-33
30 513568-2 |ROTOR COMPL - 220V ARMATURE ASS'Y 220-240V 1
D10 INC. 29,31-33
31 681660-3 |ARRUELA DE ISOL INSULATION WASHER 1
32 267281-1 |ARRUELA LISA 8 FLAT WASHER 8 1
33 210005-4 |ROLAMENTO DE ESFERA 608DDW BALL BEARING 608DDW 1
34 421720-7 |ANEL DE BORR 22 RUBBER RING 22 1
35 266059-9 |PARAFUSO PLAST M5X75 TAPPING SCREW 5X75 2
36 418516-5 |GUIA DA VENTOINHA BUFFLE PLATE 1
37 625701-5 |ESTATOR - 110V FIELD 115V 1
37 625703-1 |ESTATOR - 220V FIELD 220V 1
38 183778-1 [CAIXA DO MOTOR COMPL MOTOR HOUSING 1
D10 INC. 39
39 819063-3 |ETIQUETA MAKITA MAKITA LABEL 2
40 191957-7 [ESCOVA DE CARVAO CB-204 A.C. CARBON BRUSH CB-204 1
41 643700-5 |TAMPA DA ESC DE CARVAO BRUSH HOLDER CAP 7-18 2
42 860299-7 |ETIQUETA DE IDENT GA7010C NAME PLATE GA7010C 1
43 631597-4 |CONTROLADOR 110V CONTROLLER 1
43 631598-2 |CONTROLADOR 220V CONTROLLER 1
44 418518-1 |BUCHA SLEEVE 1
45 650503-0 |INTERRUPTOR TG71B-3 - 127V SWITCH TG71B-3 1
45 651922-3 |INTERRUPTOR TG71B - 220V SWITCH TG71B 1
46 418519-9 |BASE DO INTERR SWITCH BASE 1
47 265995-6 |PARAFUSO AUTO ATARRAXANTE PT4X18 |TAPPING SCREW 4X18 4
48 183783-8 [CONJUNTO DO CABO HANDLE SET 1
D10 INC. 55
49 265995-6 |PARAFUSO AUTO ATARRAXANTE PT4X18 |TAPPING SCREW 4X18 2
50 687053-2 |PRENDEDOR DO FIO - 127V STRAIN RELIEF 1
50 687063-9 |PRENDEDOR DO FIO - 220V STRAIN RELIEF 1
51 682573-1 |PROTETOR DO FIO 10 - 127V CORD GUARD 10 1
51 682572-3 |PROTETOR DO FIO 8 - 220V CORD GUARD 8 1
52 693970-6 |CABO ELET 2X1,5X2M - 127V POWER SUPPLY CORD 1.5-2-2.0 1
52 696314-9 |CABO ELET 1.0-2-2.5 - 220V POWER SUPPLY CORD 1.0-2-2.5 1
53 233117-6 |MOLA DE COMPRES 6 COMPRESSION SPRING 6 1
54 153789-0 [ALAVANCA DO INTERR COMPL SWITCH LEVER COMPLETE 1
55 183783-8 [CONJUNTO DO CABO HANDLE SET 1
D10 INC. 48
A0l 782407-9 |CHAVE DO PINO 35 LOCK NUT WRENCH 35 1




	GA7010C_WW.tif
	GA7010C_LIST.pdf

